‘D/fﬁ /L/Zé j FE-496-T2

Distribution Category UC-90d

abuity. el
R & D REPORT NO. 53

Interim Report No. 9

DEVELOPMENT OF A PROCESS FOR PRODUCING
AN ASHLESS, LOW-SULFUR FUEL FROM COAL

Volume III - Pilot Plant Development Work
Part 2 - Construction of Pilot Plant

Period Covered: June 1972-June 1974

Contract E(49-18)-496

Date Published - May 1975

Prepared for

ENERGY RESEARCH AND DEVELOPMENT ADMINISTRATION
WASHINGTON, D.C. 20545

- NOTICE
This report was prepared as an account of work
sponsored by the United States Government. Neither
the United States nor the United States Energy
Research and Development Administration, nor any of
their employees, nor any of their contractors,
subcontractors, or their employees, makes any
[...]
The molten product is sprayed downward from the top of the tower, and

-28-



it contacts the rising air stream countercurrently. The air is
exhausted from the tower through cyclones to yrevent entrainment
of solids.

The Sandvik cooling belt uses a .,..cm of water sprays to cool
the underside of a stainless steel cooling belt on which the molten
SRC is traveling.

Normally the prilling tower will be used to solidify the SRC.
The cooling belt is provided for start-up and as a back-up for the
prilling tower. After solidification, the SRC is moved to storage
bins by a series of conveyors and bucket elevators. Solidified pro-
duct is weighed just prior to entering the storage bins. Four pro-
duct storage bins are provided; one for offgrade product, and
three for on-grade product. Each bin will hold about 150 tons, or
about four days run at full rate. From the bins, the SRC can be (1)
directed to the product bagger, or (2) conveyed in bulk for truck
or rail shipment. Bulk shipments are weighed just before the product
enters the bulk carrier.

All controls for Area 08 equipment are mounted on the equipment
or on one of the two local control panels. The main control room can
not control any Area 08 operations.

8. Data Acquisition System

The plant computer data acquisition system consists of a computer,
various input and output devices, a process interface, and a mass data
storage facility. It has been specified to automatically carry out many
of the process monitoring and data recording tasks which are necessary
in a pilot plant.

All analog input signals enter the computer through Foxboro Spec
200 transducers as 0 to 10 volt signals. These signals are digitized in
the Interspec Module (process interface) and are read into the Foxboro
Fox 2/30 computer with a resolution of one part in 4000. All of the 228
analog input points are scamned at least twice every minute.

Digital input capability is also provided to enable commmication
of chromatograph status to the computer. The three process chromato-
graphs in the plant each signal "in-service", start of analysis, stream
identification, calibration rum, and ''come read" status by means of
contact closures. The computer responds to changing chromatograph
status by executing various programs which read and store chromatograph
data.

All of the process information measured by the computer is averaged
for one hour periods. The averages are typed out on a logging typer
and are retained in the 980K drum memory for a period of three days.
During the three day period for which process information is retained,
plant personnel will evaluate the data and will also add data from other

-29-



sources, such as the plant laboratory or operation records, to more
fully define plant operation. Extensive engineering calculations will
be performed by the computer using selected portions of the data to
document plant operation over the desired period. Permanent records
will be retained both as typed copy and as punched paper tape for ease
of further processing.

9. Utilities

a. Electrical Power

Electrical power is supplied to the SRC plant by Tacoma City
Light at 13.8 KV. The SRC plant underground system feeds 13.8 KV
power to nine separate transformers. These transformers reduce
the voltage from 13,800 volts (13.8 KV) to 480 volts and feed the
load centers. The load centers contain circuit breakers plus
other protective devices that accept and pass on the 480 volt
electricity from the transformers. Power is fed directly from
the load centers to some large motors but most motors and other
electrical devices receive power from motor control centers which
are fed from the load centers.

A 1500 KW emergency power system is being installed which will
provide electrical power in the event of failure of the primary
power supply system. The emergency system includes three diesel
motor-generator sets, which feed the plant load centers directly,
and switchgear which automatically disconnects the primary power
supply and connects the emergency system when a power failure
occurs. A battery pack power supply for electronic instruments
is also provided so that control of the plant will be maintained
even during the time required for switching. The seriousness of
very short power outages is minimized by the presence of time delay
relays on critical motors throughout the plant. These relays
allow motors to ride out brief outages thus eliminating the require-
ment for manually restarting motors which are in critical service.

b. Process and Cooling Water System

Water for the SRC plant is supplied from the Fort Lewis water
system. The plant water system provides domestic water, raw water,
cooling water and fire water for all parts of the plant. Fire
protection water and domestic water supply lines are protected
from possible process backflow with a back flow preventer. Raw
water is used in the waste disposal system, the slurry preheater
and vacuum flash preheater decoking scrubbers, as feed for the
boilers and cooling tower, and as service utility water at utility
stations located throughout the Pilot Plant.

Cooling water is used for numerous heat exchangers, compressors,
mixers, and pumps throughout the plant. The cooling water system
consists primarily of the cooling tower, three centrifugal circula-
ting pumps for cooling water, and connecting lines to and from the

-30-



various heat exchangers and equipment requiring cooling.

Th= design rate of water circulation is 5000 GPM. Chemical
feed sets, including pumps and mixing tanks, have been provi-
ded to add chemicals as necessary for cooling water treatment.

c. Plant Air and Instrument Air

Compressed air for instruments and general plant service
is provided by two reciprocating air compressors, each capable of
supplying 150 SCFM of air at a pressure of 100 psig. The compres-
sors are each equipped with an intake air filter and an after-cooler.
The compressed air goes to an air receiver, then through a pre-
filter to one of two air dryers. The dryers are the desiccant type,
with one dryer being used while the other is regenerated. The dry-
ers are switched between drying and regeneration by automatic tim-
ing controls. An afterfilter is provided to remove any particulate
matter that may remain in the air leaving the dryer.

d. Fire Prevention

The Fire protection system for the pilot plant consists of:

. Fire hydrants with fire hose cabinets for hose storage.
Wall-hung fire hose racks.

Hand held dry chemical extinguishers.

Fire hose cabinets.

Level operated deck pipes.

. Automatic sprinklers.

AUV

Nine fire hydrants with cabinets for hose storage have been
provided in the pilot plant area, and two fire hydrants with hose
cabinets have been provided at the Administration Building. Water
for the hydrants, hoses, and deck pipes is taken from the main
water lines of the plant. Water for the plant is available through
two different supply mains to help insure that a supply of water is
always available for fire protection. A fire water booster pump
will be added to insure that adequate pressure is maintained.

Wzll-hung fire hose racks are provided on each floor of the coal
preparation building. In addition, weather-tight fire hose cabinets
are provided at strategic locations in the two buildings housing the
product solidification equipment and the product storage equipment
and bins. In the utilities area, two wall-hung fire hose racks are
provided in the shop and warehouse building and one in the control
building.

The lever operated deck pipes are provided in the dissolver
area to cover any fires in and around the dissolvers. The pipes
are designed to spray water on any part of the dissolvers. The
location of the lever operating the water is sufficiently remote
from the dissolvers to allow access in the event of a fire in or
around the dissolvers.

-31-



An automatic sprinkler system is provided for all three
floors of the mineral separation area, for all six levels of
the solvent recovery area and at the upper level of the prilling
tower. The sprinkler heads are of the type which produce a fog
or mist or water. The sprinklers are activated by heat detecting
devices located throughout the above areas. A visual and audible
alarm is also activated in the control room when any of the sprin-
klers is set off.

The hand operated dry chemical fire extinguishers are placed
at strategic locations throughout the plant. One hundred 5-pound
extinguishers and five 10-pound extinguishers have been provided
in the design.

e. Fuel Gas

A1l fuel for the Pilot Plant will be natural gas. Natural gas
will be supplied at 50 psig by Washington Natural Gas Company. The
units of the Pilot Plant using natural gas are the hydrogen unit, the
dry pulverizer preheater, the slurry preheater, the vacuum flash pre-
heater, the Dowtherm preheater, the mineral residue dryer, the boil-
ers, the inert gas generator, the flare system, and the thermal
oxidizer in the waste treatment area.

f. Plant Steam System

Steam is used in the Pilot Plant for the vacuum jet system,
for emergency snuffing steam at the fired preheaters, for decoking
of the preheater coils, for DEA regeneration, for the hydrogen
generation unit, for heating tanks in the tank farm, for the
waste treatment plant burner atomizer, for some of the space heat-
ers, and for general service steam throughout the plant.

The steam is supplied at a pressure of 200 psig (corresponding
to a temperature of 3870F) by two steam generating boilers. Each
of the boilers is capable of generating 35,000 1b. per hour of
steam as long as sufficient boiler feed water is available. The
boilers are a conventional type fired by gas, complete with all
required controls and local instrument panel. Water used as feed
for the boilers is demineralized in a cation-anion exchange unit
which produces up to 75 GPM of boiler feed water. The deionized
water then goes to a deaerating heater before being sent to the
steam boiler. The water is treated as necessary with chemicals
to control corrosion and scale formation.

g. Process Waste Disposal System

The process waste disposal system handles all of the waste
water from the plant except that going to the sanitary sewer system
or removed through the storm sewers.

This consists of water from two sources: (1) that actually
produced from the coal during the process; and (2) water collected

-32-



by the process waste drains located in the various operating
areas of the plant.

The water actually produced by the process is accumulated
primarily in the light oil-water separator or the recycle water
tank in the mineral separation area. This water, rich in phenols,
goes directly to the process waste incinerator. The incinerator
vaporizes the process waste water and burns all of the phenols
and other organic compounds in the water, as well as all of the
sludge from the main waste treatment system. The vaporized
water is recondensed and is circulated to the main waste water
treating system.

The waste water from the process chemical drains flows to
a surge reservoir, 60 feet in diameter and 10 feet deep, located
in the waste disposal area. Any solids in the water settle to
the bottom of the reservoir and are removed through a screw-
type sludge pump. The clarified water is removed from the reser-
voir by a centrifugal pump connected to a floating intake on the
surface of the reservoir. This waste water goes to a waste dis-
posal treater where acid, alum, and polyelectrolyte are added.

Water from the waste disposal treater flows to another oil-
water separator where additional alum and electrolyte are added.
Any oil separated in this step is also sent to the waste inciner-
ator. Overflow from this separator flows to a biological treat-
ment unit where water soluble organic compounds are removed in an
activated sludge unit with extended aereation.

The treated water is pumped out of the bio-unit through a
sand filter to remove turbidity and through an activated carbon
filter to remove any traces of phenolic compounds. Two sand
filters and two activated carbon filters are provided so that one
can be used while the other is regenerated by backwashing. The
treated water is then diluted with raw water in a dilution tank.
The diluted water then flows to a catch basin and then to the
swamp southwest of the plant site.

h. Flare § Blow-down System

A1l of the gases purged from the Pilot Plant go into the
flare piping system to be carried to the flare stack. All sarfety
relief valves arc also comnected to the flare system. The entire
flare and blow-down system is continuously purged with inert gas
to prevent fires or explosions in the lines. The gases are burned
in the flare stack, supplemented with natural gas if necessary to
maintain combustion. A flame front generator is provided in the
flare stack for ignition of the gases.

i. Inert Gas § Hydrogen Generators

The inert gas generator and hydrogen generator are combined in
a specially designed gas generating system to concurrently produce

-33-



hydrogen or a mixture of hydrogen and carbon monoxide, plus
inert gas. The hydrogen generator consists of a reformer,
shift converter, monoethanolamine absorber, and a natural gas
fired MEA regenerator. This unit will supply 800,000 SCF per
day of hydrogen at 75 psig. Natural gas is used both as a
feedstock and as fuel for the hydrogen unit which supplies all
of the hydrogen for the process.

Flue gas from the inert gas generator passes through a
deoxo purifier, a MEA absorber for removal of C0;,, compressors,
a dryer, and a storage tank. The inert gas unit is capable of
supplying 30,000 SCFH of nitrogen at a pressure of 250 psig.
These units are designed such that the inert gas unit or the hy-
drogen generator may be operated independently if required.

In cases where hydrogen and carbon monoxide mixtures are to
be produced in the hydrogen generator, carbon dioxide from the
regenerated amine is compressed and charged to the reformer.

In this case, both the inert gas and the hydrogen generator must
be operated simultaneously.

j. Desulfurization Unit

The gas desulfurization unit removes hydrogen sulfide and
carbon dioxide from the gases produced in the preheater and
dissolver in Area 02. This system consists essentially of two
units, a diethanolamine (DEA) absorber for removal of H,S and
C0y and a Stretford Unit. The DEA is regenerated with steam,
and the acid gases (H,S and C0)) liberated during regeneration
pass to the Stretford sulfur recovery system. Clean gas con-
taining hydrogen and hydrocarbon gases from the DEA unit is
sent to the flare or recycled to the process.

In the Stretford umit, hydrogen sulfide is absorbed from the
gas steam by countercurrent contacting with the Stretford solu-
tion. After reaction, the Stretford solution, containing the
HyS, passes to an oxidizer vessel where air is sparged upward
through the solution. Elemental sulfur forms as a froth at the
top of the oxidizer. This sulfur slurry is fed to a sulfur
melter where the water is vaporized. The molten sulfur is then
sent to a storage tank.

k. Tank Farm

Liquid products from the Pilot Plant, as well as raw and used
process solvent, are stored in the tank farm. The tank farm
includes three 20,000 gallon cone-roof tanks for process solvent,
one 20,000 gallon cone-roof tank for wash solvent, and one 20,000
gallon dished-head tank for process naptha. Two centrifugal pumps
are arranged so that process solvent can be pumped from any of
the three tanks to any other tank, to the process solvent accumu-
lator, to the solvent recovery system for fractionation, or to
the tank farm loading pump for shipment out of the plant. A

-34-



centrifugal wash solvent transfer pump is also provided in the
tank farm to pump wash solvent to the wash solvent accumulator
and to the process. The process naptha can be drained using the
tank farm loading pump.

1. Seal Flush System

All of the centrifugal pumps in the Pilot Plant operating
on hot or solids-containing material require a seal o0il to